



**aitex**<sup>®</sup>  
research & innovation center

## FIRE BEHAVIOUR

**Applicant:** MERMET SAS

B.P. 53-58 CH. DU MONT MAURIN  
FR-38630 VEYRINS

Is authorized to place the label "Curtains Fire Performance Classification" label according to the 2022AN6600.



### CLASSIFICATION OF FIRE BEHAVIOUR: CURTAINS

Nº: 22AN6600



The sample referenced as:

**"KARELLIS 11301"**

**MATERIAL:**

Grey fabric for solar protection with a weight of 330 g/m<sup>2</sup>. Composition: PVC free coated polyester fabric, 58 % PES + 42% PU - Fireproofed in the mass, according to client.

Has been tested according to the standards EN 1101:1995+A1:2005 and EN 13772:2011, not cleanable material, according to client. The classification according to standard EN 13773:2003 is:

**"CLASS 1"**

Date of Issue

26th of July 2022



Date: 26/07/2022 17:21:04

Digitally Signed by: CELIA DOLÇA CAMAÑEZ -

NIF: 21696122S

Celia Dolça  
Head of Fire Behaviour lab.